EEE@EEBEDDE@EEEEE
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EBEBQQQDDEEBEEEEB
adafgPg 8ol p PoPnTm
0T a®a g p P nPoPm
a0aT50a950elnPenTm

Dimensions J<=~J:

LengthRE.......oooooe bl L




Transmitter Preparation
EEIT R

Transmitter Battery Installation
EEREhRE

Battery Cover

Open battery cover at the bottom of transmitter.
Install batteries. Follow the direction of batteries
designated in the inside of battery box.

EERSNRITRENET, RESt.
IRFEE AR RE BN SEEIEE .

© o0 N o o ~ 0w N -

-
o

11

4X AA Alkalln Batteries
AA IR ~

. <daHz

Control Panel  #:4|m#

Steering Wheel i

Throttle Trigger iHif*#dn

Battery Compartment ®ith &
Charging Jack #&EH M

Sterring Servo Reverse [ 1F 3 B
Power LED & ilifg/~i&

Steering Trim & i1 4 i

Bind Button #tEi%tl

Throttle Servo Reverse i[9 iF iy B A
Battery Voltage & ih 7

Steering Dual Rate [ K/ M

Power Switch &R

Throttle Trim "}




Battery
it

1. Install Transmitter Batteries

LA T

2. Connect Battery to ESC

AT

3. Switch on Transmitter First

B RGH

4. Switch on ESC Second

e

Battery Charger
(Not Included)
FEH G (N ELAR)

Electronic Speed [ ..
Controller / Switch ™’

Receiver

Helowk

Note: When done driving Turn Off the
ESC and THEN Transmitter

TER: A LR BB P G B e PR o

e

$Rim (B)

@ Hex Wrench
+FER

No need to pre-drill precise holes
(1mm to 15mm)can be drilled

AT LA T8 S A FL2ERE 30 8 1 mm—1 5mm

FLVRF B P G
@ Needie Nose Pllers @ Avl @ Grease @ Screw Cement @ H162
N i e hEp RHARIK Instant Glue
R B 7K
—eonl < E
ey

@ Differential Grease @ . H154 @ Wire Cutters @ H096

EiEH Body Reamer it ROUND CUTTER

HRKT] P 5177

@ Volybdenum Grease(Black) T 4

2>

@ sharp Hobby knife
EXW)

For trimming bodies!
RATiEaeEss!




1 Servo Saver Turnbuckle |
fERRRAT Ba
T08643 3x40 Turnbuckle
3x40%

T08606 5.8 Ball End

. 89:@
| ©) ...

T08606 5.8 Ball Stud
5. 8Fksk

T08666 M3 Nylon Nut
M3 fe iR

(@] 5 P— :

T08674 M3x15 Screw

Select the servo horn matching the servo being used.
Q'A R R
Approx.23mm
%f\iZSmm \
T o )

A Projection.Note direction ‘
B )
AR | Futaba-25T Hitec-24T  Sanwa/JR/KO-23T

T08620

Steering Servo Horn-F

HaEERE-F

T08606
5.8 Ball End

M3x 154822 5. 8FkL EE
(:) | mﬂ ........... 1 a1
T08643 Ny /\
3x40 TL‘JrnbuckIe >
3x40RIFF '©
| . T08674
23%606 ‘ B M3x15 Screw
-8 Ball Stud —_ e
5. 8Bk3k M3x 158844
Buffer
A 5" | Bag-A
\
T08954
£?ﬁgrvo  Saver Body —_ | &2)(816‘5‘7;; -
AR M3x1448 22

1mm

T08953

Servo Saver-Bottom

S

T08651 Buffer Screw
iz sy

OR =

W3708 3x7x0.8 Washer
3x7x0. 8 K

©f ... 2

T08666 M3 N%Ion Nut
M3 AR R}

(o) [— :

T08674 M3x14 Screw
M3x 144222

©) [—— . 1

T08953 ‘

Servo Saver-Top —__ T08666

-+ | M3 Nylon Nut .
M3fE AR

T08651

Buffer Screw

R sL

|
T08956
?ﬂe_z[vo ‘Saver Spring —__ | T08651
R ‘ Steering Rack
a1 IEER

T08954 ‘ /
Servo Saver Nut — W3708
Z iz 3x7x0.8 Washer V

3x7x0. 83

/

T08953

Servo Saver-Left

ZHEE-E

P} Ture-to -scale diagram
11 At

1 Assemble as many times as specified

THHEHE ,Tl




Servo Saver Post/Side Plate
3 e | Bag-N B

T08680

Side Plate-Right \

WA N T08950
Chassis
RE

D

T08674
M3x8 Screw
M3x8iR 22

T08674 M3x8 Screw
M3x81R 22

O ...

. N
© T08955
o ___— Servo Saver Post
© it
/ e T
— i

T08680 T08674 M4x10 Screw
Side Plate-Left M4x 104 22
T08674 \\ mtR-Z
M4x10 Screw
M4x 108822
Buffer
il o | Bag-A
T08674
T08612 M3x14 Screw
Front Body Mount M3x 144242
T wiEEE T08674
T08941 ___— M4x10 Screw
__— Buffer Plate-Plastic M4x 10422
ERTUR-EE — ¢
T08673 S
M3x10 Screw
- T08666
M3x104R22 @ a M3 Nylon Nut
M3 AR

B061003 6x10x3 Washer

6x10x3%2

oll .

T08681
T08673 M3x10 Screw Front Chassis Stiffener
M3x 104222 AT+
© (oo 5061003
T08674 M3x10 Screw 6x10x3 Ball Bearing
M3x 104822 6x10x 3% 7%
T08674 M3x12 Screw
M3x124822 4 <

T08674 M4x10 Screw
M4x 1048 22

T08666 M3 Nylon Nut
e iZ &}

[[B ........................... 2 i i To8674
T08674 -
—

T08674 M3x14 Screw M3x12 Screw
M3x 141822 M3x 1214822

M3x10 Screw
@ D.] ........... 1 M3x 10884




Front/Rear Differential T08636
i/ RERER | Bag-C = T08633 M3x12 Screw
— 4

20T Diff Gear
RO T08633 T08633 - . M3x 124842
?@§ 20T Diff Gear T08633 2.5x11.5 Pin 20TER KL
N 20Ty | 10T O Cear W41202 | 2.5x11. 584t |
10TER G5 \ |
| T08633 | | T08633 | Ej | W61102
2.5x11.5 Pin Diff Shaft -
\%7 2. 5x11. 5404t @ oL % | 5 |
Q‘D 3 £ T08600 |
~~ W61102 | ‘ ‘ __— Differential Pads
5 EEBE
~ \ \ \
2 T08600 =
lr | @g % a | T08636 |
AL || S5 | ' | \
5000# for Front \\»\ |
T08600 2000# for Rear ¢ T08636
| LA g - ing! ) \ AN \
- = Differential Housing S - 43T Diff Gear
‘ £EE ‘ | ‘ WTEEER |
E 2 B081605 | | 9 B081605 |
A) o~ 8x16x5 Ball Bearing (L) ~ 8x16x5 Ball Bearing
8x16x5%h7& \ \ 8x16x55H & |
\ \ \
T08634 T08634
~ Diff Connecting Cup | | ~ Diff Connecting Cup |
EIRBEM ERER

T08600/T08636 5.8x1.9 O-Ring W41202 4x12x0.2 Washer W61102 6x11x0.2 Washer B081605 8x16x5 Ball Bearing T08636 M3x12 Screw
5.8x1.9 0if 4x12x0. 28 5 6x11x0. 28 8x16x5%H7% M3x 128822

Front Differential Case
E AR | Bag-CID T08641

84mm Center Front CVD

84mmer RHCVD \

T08641
M5x4 Screw

wsxaigzzz Q)

/

B061305 s
6x13x5 Ball Bearing
6x13x55H 7&K \ 7

T08601 ’ /

Differential Case (Q Q"% @

ERTE S

N o> S “ W131602

B061305 6x13x5 Ball Bearing
6x13x5%H7%

Q] .

W131602 13x16x0.2 Washer
13x16x0. 28

/ 13x16x0.2 Washer
13x16x0. 2# 5

T08636

7
10T Gear E
10Ti5% {/('35 )

T08673 M3x16 Screw
M3x164% 22

T08641 M5x4 Screw
M5x418 22

.................... |

T08673
M3x16 Screw

M3x 164822

2 Assemble as many times as specified




Front Swaybar
7 Bag-D
T08606/

S,
Q)

T08606
M3x3 Screw

M3x 38R 24

K (]

T08601
M2.5x8 Screw
M2. 5x81E 22

/ T08647
T08601 ;-33?)2: Mount Front Swaybar
M3x3 Screw Y . BIRG R
M) S DR E 2R !

T08601 M2.5x8 Screw
M2. 5x848 22

©))L I 3

T08606/T08601 M3x3 Screw
M3x34R 22

ow ... 4
T08606 6.8 Ball Stud

6. 8FkkL
& D )

T08606 6.8 Ball Stud
6. 8kk

0

3 4 5ag-D

TO8774
2.5x12.8 Pin

2.5x12. 85N%t

T08603
Front Hub Carriers 12 Degree

AT EE12/E

TO8774
95mm Drive Shaft

95mmfE By

TO8774
5x8.5 Shaft —

5x8. 5%

T08774 5x8.5 Shaft

T08774 2.5x12.8 Pin 5x8. 54
2.5x12. 85Nt @ ........................ 2
N T08603 King Pin Bushing
B131904 13x19x4 Ball Bearing RS
13x19x44H 7%

©

T08649 2.5x16.8 Pin
5 2.5x16. 8§MET
""""" C—— 0 2
80816058 81xg %2% %(all Bearing To8e75 m%!}%sgew
7 v
e om o 2
T08673 M4x14 Screw
MAx 1448 24
AL — 4

TO8772 T08604
CVD Connecting Cup Steering Block
CVDIZEFF BEE
T08603
King Pin Bushing
AEHME
T08649
2.5x16.8 Pin

2.5x16. 850§t

T08673
M4x14 Screw

Max148822

B131904

13x19x4 Ball Bearing B081605

\
13x19x4%Mh7% 8x16x5 Ball Bearing O
8x16x5%H 7% / ;%
T08649 T08675
Wheel Hex Hub
o M4x4 Screw
NERREE MAx4d2 2%

Vs Assemble both Left and Right 2 Assemble as many times as specified

HEAFE

]




Front Hub Carrie
9 B4 Bag-D

T08675
M4x10 Screw

waxtoigze T~ S

T08607
Front Hub Carrier Bushing

AR EERHE

T08607 Front Hub Carrier Bushing
RIS EEHE

© |7 ...

T08675 M4x10 Screw
M4x10 222

T08607

L 2 Front L ower Am
T08673 M4x16 Screw AT T EE
Mdx16 4824
‘ 4 M4x16 Screw
""" Mdx1 648 24
Front Suspension
1 0 Bag-D T08645 Ztg%ggmshaft

T08674 M3x35 Screw

M3x35 #Z%4
T08673
M3x16 Screw
M3x168822
\ TU0839 T08674 T08674 M3x15 Screw

M3x15 1242

l Arm Mount-FR M3x15 Screw
P BB ERE-R wxissgs | (O) | mm—"

N /ﬂ /\ T08673 M3x16 Screw
. y‘b ) @ M3x16 424

v &/

/[ q -
T08674
M3x35 Screw
M3x358% 22
T08763 ~_ T08645
Arm MouHrLt-FF 4x73 Arm Shaft
YR [&E E FE-FF AxT73IRE 4

V Assemble both Left and Right
A HIEFA ITI




Front Shock Tower
m HBER Bag-D

T08673
M3.5x25 Screw

M3. 5x2542 24

T08622
Shock Top Ball Stud
9
T08674
M3x12 Screw
M3x 1243 £ T08631
Front Shock Tower
T08674 M3x12 Screw T08673 M3.5x25 Screw T08622 Shock Top Ball Stud
M3x12 #8%2 M3.5x25 #E54 BER boksk

Front Upper Turnbuckle| Bag D
BT_ERIFF -
) Front Upper-Left
X1 Al E-%& Approx.32mm

T08606
@ 7.8 Ball Stud F K 232mm W

AProjection.Note direction /

5mm
AETE
\ (e T08606
/ ( 7.8 Ball Stud
7. 8FkSk s _If[ont Upper-Right
T08606 N X1 Bl E-& Approx.32mm
7.8 Ball End-Front Upper K £932mm |

7. 8EkKEE-BI b

e a== =

T08643

5x58 Turnbuckle — ‘ -
Sx58HIHT ‘ @ T A;%igtgn.Note direction
T08643 5x58 Turnbuckle T08606 7.8 Ball Stud T08606 7.8 Ball Stud T08606 7.8 Ball End-Front Upper
5x58RIHT 7. 8Bk3k 7. 8Bksk 7.8 BRkLEE-FI L
A>T OO .. [T ) 2 [ )] o . | (C (( ............
11 %?Lté)ﬁ-lfcale diagram 1 Assemble as many times as specified




1 3 Steering Turnbuckle
BRI

Bag-D

T08606
6.8 Ball End-Steering

6.8 TRKEE-H5A)

T08606
6.8 Ball Stud

6. 8Fk3k

T08606
6.8 Ball Stud

6. 8Fkk

T08643
‘ 4x53 Turnbuckle

4x53RIFF

. Steering-Left
$m-x Approx.27mm

I TC )T

|
A Projection.Note direction /

EETSE

. Steering-Right
o

Approx.27mm

1T

| 7
A Projection.Note direction —
AEAE

T08643 4x53 Turnbuckle
453K FF

T08606 2.8 Ball Stud

T08606 6.8 Ball End-Steering
6.8 TR 45

<

Front Upper/Steering Turnbuckle
B L/ AT | Bag-D
G

T08674
__— M3x16 Screw
M3x 164822

Front Upper Turnbuckle-Right
Bl ERAT-H

) T08666
= M3 Nylon Nut T\ »)
kY=Y 235 R

T08676
M3x25 Screw

M3x2548 22

T08676
M3x18 Screw

M3x 181822

Steering Turnbuckle-Right

¥EhAT-A

@ Front Upper Turnbuckle-Left
BI_ERAT-Z

Steering Turnbuckle-Left

¥ERT-E

T08674 M3x16 Screw T08666 M3 Nylon Nut
M3x16 BR%%

24y M3fE iR B

O . QF

T08676 M3x25 Screw
M3x25 1222

T08676 M3x18 Screw
M3x18 1822

Py Ture-to -scale diagram
1.1 FEkA) 1

RHRNE

Assemble as many times as specified

[ 7]




F S i
(B x| Bag-D

T08666

T08674
M4x10 Screw

M4x 108822

M3 Nylon Nut \

-

(¢

N%
/«/

€
ﬂ
T08674
T08674 M3x16 S o ey
X crew s
M3x16 4242 / M3x164E 22
©) [o—— / rosse
T08674 m4>1<2) 0 fg%ew | 7 Q M4x14 Screw
x10 #2322 L// M4x 148824
©)mw >
T08674 M4x14 Screw
MAx14 #22% T08611
I Front B
D | e
T08666 M3 Nylon Nut
_ WRRIRE
©OH ... 2
Center Differential
Bag-C
T08600 g.%x11.9906|§%ng T08633 T08633 W41202
- ox1. __—— 20T Diff Gear | 10T Diff Gear 4x12x0.2 Washer
20TERAR | 10TER &5 4x12x0. 28
..................... 1 08633 |\ To8633 /
Diff Shaft
W41202 4x12x0.2 Washer W61102 2 511 5 Pin | @ ' 9
4x12x0. 2% 6x11x0.2 Wash XA EiRH
K120 22R 6x11x0. 28 % 25011, 5t \ X %

6
B081605 8x16x5 Ball Bearing
8x16x54H7%

T08600
—— 5.8x1.9 O-ring

D 5.8x1.9 0If

S

&) T08600

Differential Housing

ERT

B081605
" 8x16x5 Ball Bearing

8x16x54f 7%

T08635
" Center Diff Connecting Cup

FhEERIFEN

>3

v

&y @

0%

A




Center Differential
0 i | Bag-C

. T08633
T08636 5.8x1.9 O(-)ng T08633 20T Diff Gear
5.8x1.9 03 2.5x11.5 Pin 20TEF S
2.5x11. 558t |
W61102
..................... 1 AN j/\/ 6x11x0.2 Washer |
We1102 6x11x0.2 ;I;\L/?#sher 5 6x11x0. 28 7 \ LSZT si .
X xXU. ——
- T08600 \ M3x1248 44
o) _— Differential Pads
EiRB
@ 1 T08636 |
B081605 8x16x5 Ball Bearing 5t 9 05 — (B |
x16x5 Ball Bearin 5.8x1.9 O0If T08916
8X1 OxSHA % \\ —— Center Diff Gear Mount |
hE G RE
/ T08914
—” L1 ... 1 3 44T Center Diff Gear-Plastic
T08916 M3x12 Screw AATHRE N2 |
M3x 124824
© [y 4 8081605
Q —— 8x16x5 Ball Bearing \
8x16x54H 7 |
T08635
—— Center Diff Connecting Cup |
REERIEH ‘
Center Differential Mount
R R R E | Bag-C
T08681 M3x8 Screw
M3x8H8 2% T08681
©(mw NS Scrow
T08681 M3x81R 24
Center Differential Plate \
Fh R E R R E E R
s 3
& @ ﬁa
> K/flh
T08952
Center Differential Mount
SR IR B [ R

T08952

Motor Mount

OixE EEE

/




(£ =" | Bag-C

T08952
Motor Mount ‘
T3k B R —

|
Tighten the screws with onesheet of paper
inserted between both gears.

PR Z BRI —KERRANEE.

H396
Motor Gear-16T

OiRig-16T

T08952

Mdx14 Serew M4x4 Screw T08952

Max1 44844 M4x44B 22 M3x14 Screw
T08952 M3x14 Screw K M3x 144222

M3x 144822

©) [ Jo— 2

T08952 M4x14 Screw
M4Ax 144822

v

T08952
3x7x0.8 Washer

3x7x0. 8K

T08952 3x7x0.8 Washer
3x7x0. 8

O I— :

H396 M4x4 Screw
M4x4 224

..................... 1

Center Differential
7Y 5sie | Bag-C

T08681
—— Motor Mount
iRk FE R
T08674 M3x8 Screw
M3x8iR 22
T08674 2
T08674 T08674 M4x10 Screw
M3x8 Screw ~_ g & _’ ;IA:X: g;gzw MAx10%Z 22
O

X Must be purchased separately
5= =]
ﬁ'ﬁ%?‘%%nu 1 0




22" Bag-CIE

T08642
M5x4 Screw

wxaigz S

B061305
6x13x5 Ball Bearing

T08601

Differential Case

EiEE Ny

T08636
10T Gear @
10Tig%E (3

\ A<

6x13x55H 7%

T08673
M3x16 Screw

M3x 168842

T08642
110mm Center Rear CVD

110mmAR f[FCVD \

“ W131602
/ 13x16x0.2 Washer

13x16x0. 28

B061305 6x13x5 Ball Bearing
6x13x55f 7%

Ol .

W131602 13x16x0.2 Washer
13x16x0. 2B

T08673 M3x16 Screw

M3x 168222
© (—
T08642 M5x4 Screw

M5x 488 22

ol 1

Rear Swaybar
PH " | Bag-E
T08601 M2.5x8 Screw
M2. 5x8182%

©))L I 3

T08606/T08601 M3x3 Screw
M3x 3% 22

ow ... ... 4
T08606 6.8 Ball Stud
6. 8Fksk

ol ) . )

T08606 6.8 Ball Stud
6. 8TKS

~

T08601

M2.5x8 Screw
M2. 5x888 %%

T08601
@’\ M3x3 Screw

Wiy O o @Y
Swaybar Mount
@ IR 2

N\

£
L

T08606
M3x3 Screw

€ iz

T08601

T08647

Rear Swaybar

ERFRAT

2 Assemble as many times as specified

FEENE

[11]




R | Bl Bag-E

Left /©OO) RO O\ Right

o o
T08605

Rear Hub Carriers

[RHEC e

T08649
2.5x16.8 Pin

. 7 2.5x16. 8§%t

NRECEE

S

= T08772
¢ * CVD Connecting Cup
/\ A CVDIEH
T08675 /(3 —
M4x4 Screw
M4x 4 22

\ Q B081605

T08649 8x16x5 Ball Bearing
®/ ~ Wheel Hex Hub 8x16x5%H 7%

T08773
94mm Drive Shaft

94mmfE B4

T08773 5x8.5 Shaft
5x8. 55H

T08649 2.5x16.8 Pin
2.5x16. 85Nt

C—
T08675 M4x4 Screw
M4x4%E 22

Ol

T08773 2.5x12.8 Pin
2. 5x12. 850§t

I |

B131904 13x19x4 Ball Bearing
13x19x 45 7%

TO8773
5x8.5 Shaft

5x8. 5%

5% 1

T08773
2.5x12.8 Pin

2.5x12. 8%t

B131904
13x19x4 Ball Bearing

B081605 8x16x5 Ball Bearing
13x19x4%H&

8x16x55H 7%

Rear Hub Carrie
2w | [ Bag-E
T08666 M3 Nzyzlon Nut
_WREEE
¢. [[B
T08675 M4x10 Screw
M4x10 4222

T08605 ¥Vasher

T08666
M3 Nylon Nut

MIfeARE

Washer

T08675
M4x10 Screw

M4x 101822

T08608

Rear Lower Arm-Left

ETEE-E

3x51.5 Arm Shaft

3x51. 51ERE I

Assemble both Left and Right
HELFE

LR




Rear Suspension
7 =™ | Bag-E Toss74

T08943 M3x35 Screw
Arm Mount-RR M3x354% 22
ZEEEE-RR
T08944
T08608 0 Degree Bushing-Right
Washer 0E -

-
T08673 F 5 :
M3x16 Screw 2 \Iﬁ

M3x 164822 ~._ T08944
2 0 Degree Bushing-Left
OFME-AL
— i)
N T08944
;'\;

/M/ 1 Degree Bushing
T08942 A
Arm Mount-RF ‘:@
1R B E FE-RF b

T08945
4x71 Arm Shaft

HXTVREH

T08674
M3x12 Screw
M3x 121822
T08674 M3x12 Screw T08674 M3x35 Screw
M3x12 #R%% M3x35 222

@DU% __________ o (O | T 2

T08673 M3x16 Screw T08945 4x71 Arm Shaft
M3x16 4824 AxT1IEE T




Rear Shock Tower
20 - B

T08674 M3x10 Screw
10 4242

© - ... ,

T08673 M3x6 Screw
M3x6 4244

(©) (o

T08673 M3x10 Screw
M3x10 1222

T08673 M3.5x25 Screw

M3.5x25 1224

T

T08622

Ball stud
T08673 HL
M3.5x25 Screw
M3. 5x254822

T08612
Rear Body Mount

EEFFEE

T08673

T08611
Dirtcover Rear-Right

RS -A

T08673 /
M3x6 Screw — /

M3x 68 22
T08611

Dirtcover Rear-Left

EHERR-E

M3x10 Screw
M3x108242

T08632

Rear Shock Tower
EERESE

T08674
M3x10 Screw

M3x 104822

Wing Mount
AU w2z | Bag-E

M3x18 Screw
M3x 184822

T08612
Wing Mount

EEEEEE

M3x16 Screw
M3x164822

M3 Nylon Nut %
m@tﬁaJ

v

{

=7

T08673 M3x16 Screw
M3x16 222

@M ........ 6

T08673 M3x18 Screw

T08666 M3 Nylon Nut

MIE A 42 B

M3x18 #2242

©) (—— ...




2 Rear Upper Turnbuckle
fE LRI

. Rear Upper-Left
Bag-E Btk | A A

7.8 Ball End-Rear Upper
7.8 BRkEE-l5 £

) — ————— J—
( & } 3 = . ey
5mm @ 3 i S 1 yad
~————— AProjection.Note direction
o — Proj .
T08606 @/ . EEHH

T08606

7.8 Ball Stud . Rear Upper-Right _Approx.14mm
\ . 7,85k BL-f K14
g § T08643 — A ] — 1\ P
5x40 Tumnbuckle ( 67 > 3 i o ‘g
v pY / N\ ] Z
Togsos  *40HIAT = | — =
& __— 7.8Ball Stug A Projection.Note direction —
@ 7. 8Bk EEAE
T08643 5x40 Turnbuckle T08606 7.8 Ball Stud  T08606 7.8 Ball Stud T08606 7.8 Ball End-Rear Upper
5x40H1+F 7. 8Fksk 7. 83ksk 7.8 TkkREE-f5 -
TR ... (] ) e 2 [ )] o : | =) ... y
;T?;;J?pper Turnbuckle Bag-E
Rear Upper Turnbuckle-Right
BLEhi-5
T08666
M3 Nylon Nut
M3 e AR
N\
M4x12 Screw Rear Upper Turnbuckle-Left
M4x 124242 BLRF-E
T08673 \
M4x22 Screw
MAx22882% ~__
T08953 &
Rear Chassis Stiffener Mount
R IEATEI E B
T08666 //}
T08619
Rear Chassis Stiffener M4 Nyl?n N Qp s >08676
BXEF — MABRIRE & M3x25 Screw
M3x2542 22
T08674 M4x12 Screw T08676 M3x25 Screw T08676 M3x18 Screw
M4x12 1224 M3x25 4222 M3x18 4222
@ Dammmmm] ...... 2 ©  [[o— > O [——
T08666 M3 Nylon Nut T08666 M4 Nylon Nut T08673 M4x22 Screw
M3B B & Y =yid 5 M4x22 1224
O A
68 O
) Ture-to -scale diagram Assemble as many times as specified
1.1 e 1




Rear S i
QY %] Bag-E

T~ T08666
M3 Nylon Nut
M3 e iR £}
T08674 M3x10 Screw
M3x 104822
................... 1
T0O8674 M3x12 Screw
M3x 12122
@ [j-m o T08674
—— M3x12 S
T08674 M4x14 Screw : . cr;zw
M4x 1448 2% M3x 124842
T08674 \
e M4x14 Screw g T08674
T08666 M3 Nylon Nut Max1 48R 2 M3x10 Screw
M3E iEEE g M3x 101822
OH o 1

B 55| Bag-F PR

T08627 2.75mm Plastic Washer T08625/T08626
2. 75mm¥BER A ____ Shock Bottom Cover
BETE \ \

T08666

©f . 4

\ \
: T08627 ___ M2.5 Nylon Nut
T08627 1mm Plastic Washer ‘ ! @ M2. 52 F B
1mmEBER I R O ___2.75mm PIasjc Washer | .d/e S | FrontSh
|:| * 2. 75mmZBR B R | T08627 ‘ -F']-,E-Jo_mlﬁl_ ort |
Rear-L
........................... 4 <5 1236922 ring A © s © Q — Shock Piston ra_eft&ong
T08627 3.3x1.9 O-rin T S
33179 034 7 3.3x1.9 0FF e . BEEE \
@ U @ ) T08627 ! W275805 |
.......................... 8 1mm Plastic Washer ey — 2.7x5.8x0.5 Washer
T08625/T08626 9x1.0 O-ring <~ mmEB R - @ 2nesosmp
9x1.0 OIf | \ |
Q ~__ T08625/T08626 | % \
....................... 4 9x1.0 O-ring
e 9x1.0 0Ifp
W275805 2.7x5.8x0.5 Washer O x1.0 O3 | |
2. 7x5. 8x0. 53 = ‘ |
TU0880
@ |] """""""""""""" 4 108625 | Front Shock Shaft-Titan Coated

Front Shock Body-Short Sranw
T08624 M2.5 Niylon ut BT S-5 CIpEIE RN
M2. SR ARIREE — | TU0882 |
3 T08626 . T08622
[[B ____________________ 4 / Rear §20ik Body-Long | }E’_?% ?%%E:%I;a&ﬂtan Coated 6.8 Ba‘II~End
6.8 Ball Stud BEEES-K R o HE TR A 6. 8BRLEE ‘
. A ~—

| ‘ 6.8 BE;:(I;S_tUd

6. 8Fkk
| é% | \ /Qb
| | Q)

V Assemble both Front and Rear 2 Assemble as many times as specified
BEFIRE FRRHE 76|




mag-F

Eront-Short
A8
Rear-Long
3

T08623
| Shock Boot —
\
\ \
T08625/T08626| \ )
Shock Top Cover Eront-Short T08687 H
e = \ Al-AE | Front Shock Spring-Short  (NS<_——>
Rear-Long BEwE -y “Z
s EIp A 5] {—)
\ ar Shock Spring-Long ’, ——
BREE-K C—)
\ AN A ——
< —)
| "’*
| }4==>
' e
\ ——
T08622 N >
‘ S‘pring Mount
T08625/T08626 HREIEE \-f
| 18.5x1.5 O-ring \
18.5x1.5 0¥
B N
* (@ 7
‘
| = T08625/T08626 18.5x1.5 O-Ring
18.5x1.5 0¥f
\
‘ /
T08625/T08626
S‘pring Adjuster ;
B 2 A A\ /2 4

K] v | B8 Bag-F

T08666 M3 5)=N lon Nut

AL 353
of .

T08622 Plastlc Bushlng
=

:n:)Lq‘

1 3.5x9x1 Washer
3. 5x9x 13

@H .

M3x1 8 Screw

@qm

T08666
M3.5 Nylon Nut

M3. 5 4R

T08622
Plastic Bushing

BEHE

3.5x9x1 Washer

3.5x9x1#

T08673
M3x18 Screw

M3x 184842

Assemble both Front and Rear

R =

A =

X2

Assemble as many times as specified

Assemble both Left and Right
AEEFA

Lg




e | B Bag-F

T08666 M3.5 Nylon Nut
M3. 5/ wHE R

o0

T08666

M3.5 Nylon Nut

M3. SE IR

W3591

T08622
Plastic Bushing

BRHE

...................... 2 3.5x9x1 Washer
T08622 Plastic Bushing 3. 5x9x1 8K
BRWE
[] °
............................ 2
W3591 3.5x9x1 Washer
3. 5x9x13
@ H T08673
..................... 2 M3x18 Screw
T08673 %3% ggségrew M3x 184524
x18%%22
©) ((—
Receiver/Servo
R s | Bag-B/J
T08822
Recei C
W3708 %ﬁéﬁ%%g?ﬂ?her . T08674 :Iéﬁ;l;;iriover
?gﬁ%¥ﬁr M3x8 Screw —— E = O
@ H 4 M3x81% 22 ' >T02087 _
.................... Antenna Pipe
T08673 %&é%sézrew @ REEE
x88%22Z
©(mw :
T08793 M3x15 Screw
M3x 154222
T08793
(©) (—— ;| 515 Soren
T08674 M3x8 Screw M3x 158222 T08675
M3x8iE 22 M3X59f£;e£w
T08822 ’ M3x54222
@ Dm ________________ 1 Servo Spacer
= ~
T08675 M3x5 Screw fRERER
M3x542 22
omws ... 1
W3708
3x7x0.8 Washer —
3x7x0. 8 H
T08822
Receiver Box
il X BRI &
T08822
Servo Mount
{RIBRATLEE

V Assemble both Left and Right
A HREMA

X

Must be purchased separately

FEREYm

[18]




Receiver/Servo
30 P Bag-B

M3x 104822

T08674 M3x10 Screw

M3x 104822

T08674
~— M3x10 Screw

=
2

Assemble as many times as specified

BEEH

Must be purchased separately
ERBEMR X




38 Bag-B

T08674 M3x8 Screw
M3x81Z 22

©).__I— 5

T08674
T M3x8 Screw
i M3xBiR L

(O

Electronic speed controller

3O [y | Bag'J

T02087

Double-sided Tape

Must be purchased separately




» EEEEE.._
D O @ DM

Wing
=k

T08940
Wing Screw Washer
ERBLEE

M3x12 Screw
M3x 121822

T08674

©
3
o o W
o
[

7 ° S

b

b

separately

[21]

rchased
=]

€ p
=
=]

|

Must b

Bag-G

E XL

: 1

()]

W ©

S @
R

ZWM <t

%< >
23
==

S 3

L — &

o AHV -—

T
<t

=
£

ble as many times as specified

m
R

€
7

Ass




B Bag-D/E

T08649 17mm Hex Nut
17mm7< FRLENE

T08648
17mm Hex Nut

17mm7< A IRDE

43 Bag-l

T08951

V Assemble both Left and Right
A HEAMA ,Zl




Paint the body shell from the inside

using spray colors.

HEERNEBIR.

EEENEM FEENE.

45 Bag-J

T08673
M3x6 Screw
M3x68R 22

M3x 618 22

T08673 M3x6 Screw

23]




§ 55— G29801
g

e
/ anwowo._.
@ \ \mmwwo._. $£9801

T\ 929801

\
® \ @ﬁ 229801 \ /" <091808
\ Tz ees0L \ g /
2, \ 009801
\ ~
229801 ,/ 929801 £8980L \ 0880NL ﬁ
\ 2 $ S0852ZM 9 A
, 529801 \ % )
\ €/9801 ﬂ“ 12980L N/ ggggo PO080L e
\ . 2 > = 2
189801 \ @ // /C £e980L Q¥ /S
~ 2880NL ZN - N
V“ \ Y > S / / | regem €€980L oegg0
92980 \ LS zog0l  22980L
12980 "\ DD 4
£29801— \ y g R
50852ZM w . ®
& 999801~ [—
ooos0L{ 8 $0980L
em \ 929801
679801 16SEM ¢e980L

999801 — @ g8
€1980L— h

¢¥6801

19801
119801 vves0L  / \/ 189801 A
£/9801 N 909801 p/980L
279801 Q\
109801 /

: 50£1908—
Q0801 | \ /1
y \grf ﬁémawﬁ

| 999801 ‘D5
&

QAN a00501 /
St 9€980L
//«// b 209LELM 36801
\Z
,J_”.,ﬁ,,, & 29801 729801

%3 /98980l

&)
N

s
Ww \
99980L /

£/9801 gy, —09980L /

P

029801~
/9801~ % 59801

¥56801—

€001909—

619801

80LEM

£8020L<_

MaIA papoldx3] @




Parts list for T8E V3 off-road buggy-1

T8E V3l BF ZE At {4 £1-1

T08680

T08950

T08641

T08642

H396

Side Plate-Right
MR-% 1pcs

o® M5x4 Screw
#2242 1pcs

o® M5x4 Screw
1242 1pcs

(LD
18

M4x4 Screw

o] b= © @ . 1pcs
Side Plate-Left Chassis 84mm Center Front CVD 110mm Center Rear CVD Motor Gear-16T
MAR-% 1pes &£ 1pes 84mmehHICVD 1pcs 110mmERFECVD 1pes BIKAE-16T 1pos
T08600 T08601 T08603 T08604
King Pin Bushing Left 1pcs Right 1pcs
- o) Tpcs o ® M3x3 Screw op KF5E dpcs Ly A & )
o o #2824 2pcs 1pcs ; /Iy 1pcs f
©mmw M2.5x8 Screw
o
Differntial Housing  Differntial Pads 1RE 3pos
ZRF 1pcs ZRES 1pcs © ©) )
) Differential Case S}Naybar Mount ) Steering Block
O-ring Yo B IFAFE R EE 1pcs Front Hub Carriers 12 Degree
0FF 1pes ZiRM . BIACRE1 25 ¥EE
T08605 T08607 T08608
Washer Front Hub Carrier Bushing Washer
#H 4pos OB yigppetizs apos © 15t 2pcs
Left 1pcs @ Left 1pcs
Right 1pcs Right 1pcs

Rear Hub Carriers

RREE

Front Lower Arm
R TIZE

Rear Lower Arm
ETEE

Wing Mount&Body Mount
REEEEETRE

T08606

T08611

@@
6.8 Ball End-Swaybar
6.8 TRSKEE-BHGIAT

F 5.8 Ball End-Steering Servo
Q 5.8 BRKE-FE{FMR

7.8 Ball End-Rear Upper
7.8 BRKEE-IF E

6.8 Ball End-Steering
6.8 TRKHE-HE(E)

7.8 Ball End-Front Upper
7.8 BRSKEE-RTE

\a [ J \ o o)

Dirtcover Rear-Right
RHSRAR-A 1pcs

Dirtcover Rear-Left
RISRIR-Z 1pos

@ Front Bumper
BIRGHEH 1pcs

ear Chassis Stiffener

Front Chassis Stiffener

BIZIEH

‘ﬁiji’;;ﬂe

TEXIEH

T08620

T08622

T08625

T08626

Servo Arm
EIRR

Ball Stud

4pcs
P ksk 4pcs

Spring Mount
SREEEIELE 4pcs

6.8 Ball Stud
6.8 Bkk 4pcs

Shock Boot

2pcs

Front Shock Body
AR R 5

ERRES

2pcs

Rear Shock Body

2pcs

] 2pCS

— ) cs

= 2pcs

TEH  2pcs

108627

T08688

T08689

Diaphragm
‘[D %£ fpos

1mm Plastic Washer
1mm #BESEYE 4pes

2.75mm Plastic Washer
2. 75mm EBESHF 4pcs
3.3x1.9 O-ring

3.3x1.9 OIf 8pcs

Shock Piston
BREEE 4pos

©
0
o)

T08687

Front Shock Spring
ATEEREIEE 2pcs

Rear Shock Spring
EBETEE 2pcs

Front Shock Absorber
BIBEFRES 2set

B
[

(@]
—
(@]
=
[ e—
Rear Shock Absorber
SRR 2set




Parts list for TS8E V3 off-road buggy-2 T8E V3#iEFZE AL -2

T08631

T08632

T08633

T08634

20T lef Gear
20TERIGEE 2pcs

OO

4x12x0.2 Washer
4x12x0. 28K 4pcs

6x11x0.2 Washer
6x11x0. 28 2pcs

[®im

Front Shock Tower Rear Shock Tower Diff Shaft 25x11.5 Pin Diff Connecting Cup
RIBEEZE 1pos JEREELR 1pes i 2pcs 2.5x11. 54R%t 2pcs EHRIER 2pos
T08635 T08636 T08637 T08914 T08639
&”iﬁﬁ;é’i"ﬁcs S om M4x4 Screw
E:D: D : 244 2pcs
— L 1 ]
(ojix 1gpcs ﬂ\l— )
Center Diff Connecting Cup 2.5x16.8 Pin 44T Center Diff Gear-Plastic 95mm Front CVD
hERIEM 2pcs Jg;rggqpcs 2:2;6;2 1pos 2.5x16. 8§5F 4pcs AATHhETR G -YBFE 1pcs 95mmEICVD 2pcs
T08640 T08643 T08645 T08916 T08647
QI TCT W 3x40 1pcs 1pcs
om M4x4 Screw
#2842 2pcs 4x53 2pcs ( ] 1pcs
xu= )| | MMM 540 2pcs
94mm Rear CVD %g 4x73 Arm Shaft Center Diff Gear Mount Front/Rear Swaybar
94mmIECVD 2pcs o ° ax73ZTEH 2p0s FREWREE Tpos AT D564
T08648 T08649 T08651 T08660 B061003/T08662
Buffer Screw
o
ZiRZE 2pcs Small Clip |:|
4pcs INSEIEFR 8pcs \
Wheel Hex Hub ,\/_\{\
A C—
g LB =)
Rim 17mm Hex Nut 2.5x16. 84t Steering Rack Mid Clip 6x10x3 Ball Bearing
#HE 2pcs 17mm7< Fy$RIE 4pcs B EEHEEIEIR 1pcs FSEER 8pcs ik 6pes
B061305/T08663 | | B0O81605/T08664 || B131904/T08665 || W275805/T08667 || TO8666

ol

6x13x5 Ball Bearing

8x16x5 Ball Bearing

©

2.7x5.8x0.5 Washer

v, = \\

\, [[@ bpcs
M3.5 Nylon Nut
N3. 5fe AR

]I

M2 5 Nylon Nut
M2. SR R

13x19x4 Ball Bearing M3 Nylon Nut M4 Nylon Nut
& 6pes 7% 6pcs & 6pes 2.7x5.8x0.58F épcs WSRAIRE boos R AEE epos
W41202/T08868 ||W61102/T08669 | |W3591/T08670 TO8675 T08678
M3x3 Si
@ ﬂ M3xX3 l%ciiéevépcs
M3x5 Si
@ ‘ M3xX5 i?i(zv;pcs
w M4x4 Screw
. . Max4 8222 8pcs
‘ w il M4><10 Screw
| m M4x10 1242 8pcs
4x12x0.2 Washer 6x11x0.2 Washer 3.5x9x1 Washer 5.8x1.9 Diff O-ring

4x12x0.28F 6pcs

6x11x0.28 K 12pcs

3.5x9x1# ) 6pcs

(‘\ M5><4 Screw
M5x4 #2442 8pcs

5.8x1.9ZR0IfF 6pcs

T08673

M3x5 Screw
1244 8pcs

M3x6 Screw
#8242 8pcs

M3x8 Screw
#8242 8pcs

M3x10 Screw
4224 8pes
M3x12 Screw
#3242 8pcs
M3x16 Screw
#8242 8pcs

M3x18 Screw
1844 8pcs

‘WH“

©

AL

(IEhn
W) 42222 8pcs

M4x10 Screw
#2842 8pcs

M3x30 Screw
222 8pcs

M4x22 Screw
244 8pcs

et M4x14 Screw
I s222 spes

M4x16 Screw
#2%2 8pcs




Parts list for TS8E V3 off-road buggy-3 T8E V3#iEFZE AL -3

T08674

M2.5x8 Screw
#244 8pes

© [

(©)
(©) e

M3x8 Screw
$244 8pcs

M3x10 Screw
#2442 8pcs

M3x12 Screw
#242 8pcs

© [
Ol
© [

M3x14 Screw
#8242 8pcs

M3x15 Screw
#8242 8pcs

©) [ e
() | s

() | AT

M3x16 Screw
4244 8pcs

M3x18 Screw
#244 8pcs

M3x35 Screw
244 8pcs

(©) P
(©) e

M4x10 Screw
1242 8pes

M4x12 Screw
#42 8pcs

M M4x14 Screw
W 222 8pes

T08679

T02087

TO8676
@ I:ﬂ— I;;ZZSXS Screw
©) [ m———

O

M2.5x18 Screw
222 8pcs

M3x10 Screw

©) [ ]
©) [ ]
©) [ ]

M3x14 Screw
1244 8pos

M3x18 Screw
4244 8pcs

M3x20 Screw

1mm Plastic Washer
1mm ¥BERERH 4PCS

@ 2.75mm Plastic Washer
2.75mm $BRFHET 4PCS

% Antenna Cap
KREENWG 1pcs

Double-sided Tape
WEA 1pcs

4242 8pcs 242 8pes
— 3.3x1.9 O-ring a_ )
M3x12 S \ M3x25 Screw @ U - N
©) [ [ 125 O[] mm——— 5.94.9 0% r0s RIRE Goer®
W131602/T08304 | | W3708/T02081 T08750 T08751 T08752
Buffer Screw @I:l @I:l
Hj ZZhigsy 2
’ pes Front Hub Carrier Bushing King Pin Bushing
RIS EEHE dpos KEHWE doos
3x7x0.8 Washer
13x16x0.2 Washer 3x7x0.8 Washer @ 3x7X0.88 2 2pcs @(Im ’\14216 Screw @ (Im M4);14 Screw
13x16x0.2# 5 6pcs 3x7x0.8#HF 10pcs RLL Apos BRL 4pos
T0O8753 T08754 TO8755 T08756 T08757
M3x3 Screw
12442 6pcs
6.8 Ball Stud 6.8 Ball Stud 6.8 Ball Stud Swaybar Ball Stud 6.8 Ball Stud
Bkk épes Bkk 6pos Bk 6pes BE1GFTER L 6pcs Bkk 6pes
T08758 TO8759 T08760 T08768
7.8 Ball End-Rear Upper
7.8 BkSkEE-FS L 2pcs
6.8 FRCEE-BHIAT 2pos 77\ 6.8 Ball End-Steering [I:[‘ID:Q
—) 6.8 BRSLEE-%%15) 2pcs
[ ©
6.8 Ball Stud 6.8 Ball Stud 5.8 Ball End-Steering Servo 7.8 Ball End-Front Upper Shock Top Ball Stud
L bpos L 6pos 5.8 FRLEE-SEEAM 1pos 7.8 BRSKEE-HIE 2pcs BB Bk dpos
T08763 TUO0839 T08942 T08769
0o @ JO o Spring Mount
(oo spvation
Arm Mount-FF Arm Mount-FR Arm Mount-RF Arm Mount-RR §hock Top Mount
EEEEEFF pos IEEEEEFR pos IEEERIERF 1pos IEBEEERR 1pos BRLEEIELE dpos
T0O8770 TO8771 TO8772 TO8773 TO8774
5x8.5 Shaft 5x8.5 Shaft
/\ . 5x8. 54# 2pcs m 5x8. 58f 2pcs
‘ ‘ 18.5x1.5 O-ring ‘l
s 18.5x1.5 03F dpes P 2.5x12.8 Pin 2.5x12.8 Pin
| e | ‘ = 5x12. 84R%t 2pcs 2. 5x12. 8404t 2pos
9x1.0 O-ri i O o Ot o
Shock Absorber Top cover © ”9:1. 0 Ofrll\napcs CVD Connecting Cup G 94mm Drive Shaft © 95mm Drive Shaft ©
BESE FZ 4dpes CVDIE#F 2pcs 94mmtE ZhEH 2pcs 95mmfEE%h 2pcs




Parts list for T8E V3 off-road buggy-4

T8E V3 EFZER B -4

TO8775 TO8776 TO8777 T0O8778 TO8779
[ am@)mm ) Gy (DT Y AT T 1 G 11111 OF————m
3x40 Turnbuckle 4x53 Turnbuckle 5x40 Turnbuckle 5x58 Turnbuckle 3x51.5 Arm Shaft

3x40HI4F 2pcs

Ax53K[4F 2pcs

5x40RIFF 2pcs

5x58HI#F 2pcs

3x51. 5$EEE4H 2pcs

T08945 T08820 T08821 T08822 TUO880
O "o o g e’
IN\Jpes A42mm
Motor Mount © (] 1-=-=2-=-
DIEIRISEE Center Differential Plate Battery Mount mm Zpcs
| ) FRRERBEEEM 1pos Bt [E EFE 2pcs 1.5mm 2pcs Wm0 imm
| - -
—— Zm 2pcs
4x71 Arm Shaft e Velcro Tape O — Front Shock Shaft-Titan Coated
Front Chassis Stiffener v ;
AxT13BESH 2pcs RIS 1pos WA bpos ;;i;i}fg ?s;(s %e%?nhéo%r;tcs BB RGR-4HEK 2008
M2.5 Nylon Nut M3x12 Flat Head Hex Screw
T08786 W25 SRAEIRE ¢ees || TOBBOS M3x1 2 Sk A% AR s || TUOBB2
M3.5 Nylon Nut M3x14 Flat Head Hex Screw
TO8787  ws's pas wes || TOBBO6  wisrasskpurmigss Boos
M3x6 Button Head Hex Screw M3x15 Flat Head Hex Screw
TO8789 isexmskm mme oo || TOBBO7 ovisTsirmmigis Bpos
it m_ ]
M3x8 Button Head Hex Screw M3x16 Flat Head Hex Screw
T08790 MBIk P~ AR sos |1 TO8808 Max16T S iR Bpos
M3x10 Button Head Hex Screw M3x18 Flat Head Hex Screw Rear Shock Shaft-Titan Coated
T08791 M3 0K B S P A AR 2 ses || TOBB09 Max18F kP iR Bpos -
M3x12 Button Head Hex Screw M3x35 Flat Head Hex Screw
T08792 W31 24 Sk P AR 4 s |1 TO8810 M3x35 Sk A7 AR L ** | [T08944
M3x15 Button Head Hex Screw M4x10 Flat Head Hex Screw
TO8793  Wiskmskr migs ses |1 TOB811 MAx 10K P AR EL - (:) C]
2pcs 2pcs
M3x16 Button Head Hex Screw M4x12 Flat Head Hex Screw
T08794 M3x1 6K Bl Sk A SR gees || TO8812 Max12F Sk~ R iR Spes
M3x18 Button Head Hex Screw M4x14 Flat Head Hex Screw
TO8795  \iskmsrrmigs gos || TO8813  Wiiawsiraroinz Boos C:) C:] C:]
M3.5x25 Button Head Hex Screw M3x5 Set Screw Zpcs Zpes Zpes
T08797 M3. 5x254 Bl Sk RN fg B 4% Bpos 108814 M3x5H iR 2 Bpos Arm Adjust Set
M4x14 Button Head Hex Screw M4x10 Set Screw EEIETA
T08799 Max1 45 EISK A~ R B2 sees || TOBB1S Max1 O KAB L 8pos
M4x16 Button Head Hex Screw M5x4 Set Screw
TO8800 waxiexmmnmeps wor || TO8816  ysaipipes eor | EHOGIE
M4x22 Button Head Hex Screw M3x25 Cap Head Screw
T08801 WAx22H BISkPI A FRiREL sos |1 TO8819  ygosmiescine Bpos
M2.5x8 Flat Head Hex Screw M4x4 Set Screw
108802 M2. 5x8F Sk A FR iR 4L ses | 184002 MAxAH|KAZ 2 Bpos
M3x8 Flat Head Hex Screw M3x12 Cap Head Screw
T08803 Max8 kP~ fadg L ses | | 83001 M3x1 2 k9B 24 Bpos
Buffer Plate-Plastic
M3x10 Flat Head Hex Screw M3x14 Cap Head Screw
108804 M3x 10 Sk FaiB 22 ses |1 TO8219 M3 1 AIETE KB 22 8pos SERIR—E2B Tpos
M3x18 Cap Head S
T08220 ngﬁg@&ﬁ?_g crew 8pes T08681
511129 ML 5 10pos | | L= aemm 1| E—
- MNJees A 42 s o——
511190 8k 10pes | | oo Lo o) m ] ——
M3x3 Set Screw IR Center Differential Plate @:
e — e L b
M3 Nylon Nut 0@ ®:
87004 M3 b%giﬁ bpos i i i i Battery Mount
87006 M Monfir
T08951 T08940 T08952 T08953
Center Differential Mount / © [ @ "POYHIE)
f i Motor Mount M3x14 Screw 3x7x0.8 Washer |@|![—-©] tpos
— thoR R 2R [ i R/ DA E i R M3x 144242 2pcs 3x7x0. 8#F 2pcs ] Rear Chassis Stiffener Mount
T JE AT EE
@ ° ( s o o
— 4 Top 1pcs
Wing #
Bod RE 1pcs Left 1pcs
ody Wing Screw Wash Mdx14 S
%2 1pcs O] E%gﬂiggvﬁ ;a:.cser @h M4xﬁ4ﬂ§érezv;cs Bottom 1pcs




Parts list for T8E V3 off-road buggy-5 T8E V3#iEF AL H-5

T08954 T08955 T08956 T08650 TUO0801 OP|
g ¥ 2pos
Servo Saver Body _
EAWE 1pos % tpos P o
1pcs [[ -_I-‘ ]] iM%t 2pcs
Servo Saver Nut Servo Saver Post Servo Saver Spring Sq_grvo Saver Set 2pcs Hex Mount +1
= EAHIZE 1pos ZMEE 2pcs ZIEE 1pes ZiE NFEE+1 2pcs
TU0802 13 | | TUO8O7 @ | TUOB10 L& TUO812 03| | TUO819 OP|
Nut © ©)
”ﬁ] B8 2pcs 0@0 Mg(?s(:rew Mngcrew
¢ @O@ 482 4pcs 482 4pcs 8
i (®) @) M 5225 5¢ 8 M3.5x28 S | °
Pin -OX28 Screw .5x28 Screw
I] lt) [I 4M4ét 2pes @ 84 2pos 844 2pcs @ @ @

Hex Mount +2
7NFAEE+2 2pcs

Aluminium Motor Washer 4MM
SRDILAE AN 1pcs

Carbon Front Shock Tower
BRETAIEEES 1pos

Carbon Rear Shock Tower
TRETFREEES 1pcs

Carbon Buffer Plate
BREFLEMTFIIR 1pcs

TU0829

TUO0831 OP|

TU0842 OP

TU0847 OP

Front Hub Carriers 14 Degree

TUO0830

Front Hub Carriers 12 Degree

Steering Block

Piston 1.2x6-Black

Piston 1.2x6-Black

EIEEA RS HIAEEE1 2 e FEE1. 2x6-E B 2pcs JEE1. 2x6-2B & 2pcs
TU0844 3| | TUO845 3| | TUOB46 X | | TUO848 3| | TUO870 (OP|
— T - O TCOT  ——mw AT < O 10T [I:[‘[I]:@
3x40 Titan Turnbuckle 4x53 Titan Turnbuckle 5x40 Titan Turnbuckle 5x58 Titan Turnbuckle Shock Top Ball Stud-Aluminium
3x40%K KT 1pes 4x535KRIAF 2pcs 5x40%8KHIHF 2pcs 5x58%KFitF 2pcs BE ETRSk-48 4pcs
TUO0850 X | TUO852 X | | TUO854 LI | | TUO856 X3 | | TUO871 (OP |
2pcs 2pcs 2pcs 2pcs

Front Shock Spring-Soft

Rear Shock Spring-Soft

Front Shock Spring-Hard

Rear Shock Spring-Hard

2pcs

5.8/6.8mm Ball Stud-Aluminium

AE R E-K EEERE-K AR E-E ERERE-E 5.8/6. 8Fkk-4R
TU0860G 03 | TUO860B 03 | TUOBGOR 13| | TUO872 03| | TUO874 OP|
. . - Front Hub Carriers 12 Degree Front Hub Carriers 14 Degree
AN M3 Aluminium 2\ M3 Aluminium 2\ M3 Aluminium BIEEE1 2R BIEEE14RE
Q) Nuts-Golden @) Nuts-Blue Q) Nuts-Red
= M3tRIEE-E & ~ M3RER R} - = MIERIRR-4T &
10pcs 10pcs 10pcs 1 set 1 set

M4 Aluminium

M4 Aluminium

M4 Aluminium

Nuts-Golden Nuts-Blue Nuts-Red eering Bloc eering Bloc

. MsIEE-& 44242 -5 MASEIR B 4T & ggmgB' K ;;E cering Block
3pcs 3pcs 3pcs

TUO866 | TUO867 | [ TUO8GS @ TUO869 3| | TUO875 (OP|

Front Sway Bar 2.3
RIBGFF-2. 3 1pcs

Front Sway Bar 2.6
RIBGIFF-2. 6 1pcs

Rear Sway Bar 2.6
ERIRATF-2. 6 1pcs

Rear Sway Bar 3.0
EBFRAF-3.0 1pcs

6.8 Swaybar Ball Stud-Aluminium
6. BB AFFER A48 4pcs




Parts list for T8E V3 off-road buggy-6

T8E V3 Er Z 4+ E-6

TUO876 L3 | | TUO877 X | | TUO878 L& | [ TUO879 & || H397
O Q | e
Wing Washe-AIuminium I:I L I:' | || M4x4crew
4pcs 4pcs REH#-45 2pcs |]: :I 17 Tpes

7.8mm Arm Ball Stud-Aluminium

M3x12 Screw

Diff Shaft-Aluminium

Servo Saver Shaft-Aluminium

Motor Gear-17T

7. 8IEBETR-48 @_ w244 2pcs EiR4H-48 bpcs EFE-48 2pcs OA%-17T 1pces
H398 LR | | H399 TUO804 OP|
S
(I & |(TIOD & | s |(MIDe | F °
M4x4 Screw M4x4 Screw x4 Screw x4 Screw
1] 8 1pcs 19 1pcs 2@ 1pcs 21 1pcs © © :
o

Motor Gear-18T
Ok {5-18T 1pcs

Motor Gear-19T
O3k {5-19T 1pcs

Motor Gear-20T
O3k {5-20T 1pcs

Motor Gear-21T
Oik15-21T 1pcs

Carbon ESC Mount
TiR4TE FIIRBEIERE 1pes




Driver
Z ’ E @3 % Track / City
www.teamcracing.net Event
SETUP SHEET for the TeamC T8E V3

Date / /

Track Condition ] Smooth

O Sandy

O Bumpy

O Softdirt [ Grass O Hard soil [ Clay O Wet

[ Low traction

O Med traction [ High traction

ODry O Dusty O Other

IH( QISR ARl Shock Mounting&Camber link

Anti-roll bar: O mm
Camber °

Degree
Spring
Ol wt
—mm Piston #

Front Shocks

Rear Shocks

Anti-roll bar: [
Camber

mm

Wheelbase
OLong

O Medium
O Short

Spring
Oil__ wt
Piston #

Ride height
Brand Brand __
Compound . Front
b Front Oilwt
Insert
Wheel
Brand
Brand Oil wt Center
Compound
Rear
:/r\'/iertl Brand
ee
Oil wt Rear
Note

ESC

Motor

LiPo battery

Spur

Pinion

Note
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